Developed for the
Los Angeles Chapter of
the WateReuse Association

00 WATEREUSE

LOS ANGELES



TABLE OF CONTENTS

1. PUI DO ettt bbb e E R R R et E e e R ARt R e Rt R et e Re R et Rt R st ae e nenr et 1
2. Introduction to Recycled Water in LOS ANQeleS COUNLY ...ovvceeiviieerrreereseseeess e seseees 2
3. REQUIATOIY REQUITEMENTS ....ouieiiiiii bbbt 4
3.1 Water RECYCIING CrILETIA ..cviviiiiiiiiiiieist ittt sttt sttt ettt bbbt b s s bbbt et b s bbbttt 4

3.2 REUSE PEITIILS ..uiviiiiicieteisieie ettt ettt sttt ettt 4

4, Recycled Water QUality and SATELY .....cccovviiiercerrree e nees 5
4.1 Recycled Water QUATIEY ......cccicieieicicieteteeter sttt 5

S A U1 oY To Y/ TR STTTTSTPRTRTN 5

4.1.2 BACTEITA ..evieiieeeeteeseiet sttt ettt bbb bbb 6
[...]
During an earthquake, the primary concern of an operator should be to protect him or herself from injury.
Once the quake has subsided, there are certain procedures which are followed. These consist of checking the
plant for damages and restarting equipment where necessary. The following actions are to be taken:

46



Tillman:

Building evacuation occurs and role is taken to account for all personnel. The On-call Supervisor is
contacted immediately in the event of any evacuation.

The operator on duty will assess the plant status as much as possible from the Control Room if it is
safe to do so. This will nottake place if potentially unsafe working conditions occur.

The operator will wait until additional personnel arrive before entering process structures that
indicate possible structural damage.

All structures, buildings, tanks, galleries, etc., are checked for cracks or any other type of structural
damage. High sump level alarmswould indicate leakage from process piping or process tanks.

Check all machinery for damage or realignment which could have occurred during the quake.
Especially check the mountings of all heavy machinery (e.g., PACs, influent pumps, return sludge
pumps, etc.) for cracks and broken bolts which could allow the equipment to shift or break loose
during normal operation.

After the equipment and structures have been visibly checked and appear to be undamaged, restart
any equipment which was shut down due to the quake.

The chlorination and dechlorination facilities should be checked very closely for any leaks which
could haveoccurred during the quake, since such leaks are potentially very dangerous.

Check all plant piping for leaks and damage.
Contactthe Operations Manager to provide a statusreport.

Upon completion of plant inspection, a report of injury/loss/damages is generated for the Industrial
Safety & Compliance Division.

Building evacuation occurs and role is taken to account for all personnel. The On-call Supervisor is
contacted immediately in the event of any evacuation.

The operator on duty will assess the plant status as much as possible from the Control Room if it is
safe to do so. This will not take place if potentially unsafe working conditions occur.

The operator will wait until additional personnel arrive before entering process structures that
indicate possible structural damage.

A strong earthquake will likely cause the PAC to fail on high vibration. If this occurs, secure influent
pumping, bypass the filters, and secure the disinfection system, if possible, until the PAC can be
restarted.

Al structures, buildings, tanks, galleries, etc., are checked for cracks or any other type of structural
damage. High sump level alarmswould indicate leakage from process piping or process tanks.

Check all machinery for damage or realignment which could have occurred during the quake.
Especially check the mountings of all heavy machinery (e.g., process air compressors, influent
pumps, return sludge pumps, etc.) for cracks and broken bolts which could allow the equipment to
shift or break loose during normal operation.

After the equipment and structures have been visibly checked and appear to be undamaged, restart
any equipment which was shut down due to the quake.

The chlorination and dechlorination facilities should be checked very closely for any leaks which
could have occurred during the quake, since such leaks are potentially very dangerous.

Check all plant piping for leaks and damage.

47



e Contactthe Operations Manager to provide a statusreport.

e Upon completion of plant inspection, a report of injury/loss/damages is generated for the Industrial
Safety & Compliance Division.

Following completion of these emergency procedures, the operators at either plant can then evaluate water
quality to determine if the recycled water meets reuse requirements (e.g., turbidity levels, adequate
disinfection). Off specification effluent is either returned to the sewer. Recycled water deliveries are not to
resume until the effluent quality meets water reclamation requirements.

Fire

In the event of fire, the operator on duty assesses the severity and type (e.g., electrical, chemical, etc.) of fire.
The City of Los Angeles Fire Department (LAFD) is then notified immediately. Firefighting equipment, good
for any type of fire, has been provided throughout the plant for use in extinguishing fires, if possible, or
preventing the spread of fires. In the event a fire cannot be extinguished by plant personnel, the following
general procedures are then followed to prevent further spread of the fire and damageto the equipment.

o LAFD is notified through 911 and the On-call Supervisor is contacted immediately.
e Evacuation of the area associated with the fire.
o Where safe conditions occur, combustible material is moved away from the vicinity of the fire.

o [fthefire is electrical in nature, shut off the appropriate circuit breaker.

o [f directed by LAFD, assist in needs to extinguish fire. Removal of equipment from area willbe at the
direction of LAFD.

e Upon completion of plant inspection, a report of injury/loss/damages is generated for the Industrial
Safety & Compliance Division.

Following completion of these emergency procedures, the operators at either plant can then evaluate water
quality to determine if the recycled water meets reuse requirements (e.g., turbidity levels, adequate
disinfection). Off specification effluent is returned to the primary sewer system to be treated at Hyperion.
Recycled water deliveries are not to resume until the effluent quality meets the water reclamation
requirements.

48



APPENDIX F

West Basin Municipal Water District

West Basin Municipal Water District (West Basin) operates the Edward C. Little Water Recycling Facility
(ECLWREF) which treats secondary effluent from the City of Los Angeles Sanitation Department’s Hyperion
Treatment Plant. Although the facility has the capacity to produce four different grades of recycled water to
meet the needs of customers, the discussion following will focus on recycled water meeting Title 22 standards
which is distributed to several hundred customers via West Basin’s recycled water distribution system
throughout the South Bay. The tertiary Title 22 process consists of coagulation, flocculation, and
sedimentation in a high rate clarifier followed by mono-media filtration, and disinfection. Ferric chloride and
polymer are used in the high rate clarifier to help settle the suspended solids in the water. Disinfection is
accomplished by adding sodium hypochlorite to achieve a minimum CT (chlorine dose multiplied by contact
time) of 450 mg-min/L.

West Basin is committed to producing recycled water that is adequately disinfected and meets all effluent
water quality requirements set by the RWQCB and DDW. Numerous measures have been employed by West
Basin to try to accomplish this:

o ECLWREF is staffed with 17 State certified operators and is manned 24 hours a day, seven daysa
week. A Grade V operator supervises the operations staff.

e Continuous real-time monitoring of influent and effluent turbidity, effluent chlorine residual, and
filter effluent pH help to ensure compliance with permit requirements.

o All the critical plant parameters can be monitored and nearly all of the process equipment at the
ECLWRF can be operated through its DCS.

o All critical equipment is regularly serviced by the maintenance staff.
e There is 10 MG of recycled water storage at ECLWRF for use during short-term, planned outages.

e Procedures are in place to divert and/or stop non-compliant water from being pumped into the
distribution system.

49



APPENDIX G
City of Burbank

In order to maintain a recycled water supply of desired quality on a reliable basis, featuressuch asalarmsand
backup power supplies are incorporated into the system. These alarmssignalthat the treated effluent quality is
out of the desired range and alert the operators to take corrective action.

Burbank WRP is equipped with turbidimeters to measure the plant effluent turbidity on a continuous basis.
Turbidity alarms warn the operators in the event the treated effluent is not of desirable quality. The alarm is
located at the effluent point of the chlorine contact tank and sounds in the control building. This building is
manned from 5:00 am to 5:00 pm. During unmanned hours, the alarm system will automatically diala series
operator’s phone numbers and eventually the Burbank Police Department until someone responds to the
alarm.

Power supply is provided by two separate independent power lines. Power is supplied to the plant
continuously by one of the lines and the second line is used as a backup. A diesel generator supplies back-up
power to the disinfection and tertiary filter bypass valve to the City of Los Angeles Hyperion system.

Recycled water is stored in seven reservoirs in order to maintain a continuous supply. Supplemental potable
water supply provisions with adequate air gaps to prevent cross connection and back flow with the recycled
water are located at Pump Station 1 and a tank above De-Bell Golf Course, as well as the Stough Canyon
tank.

To bolster the reliability of the treatment plant, redundant units have been installed for the tertiary filter
pumps and blowers, aeration system blowers, andsodium hypochlorite chemical dosing pumps.

50



APPENDIX H

Las Virgenes Municipal Water District

The Tapia WRP (Tapia) applies state-of-the-art technology to transform wastewater into high quality
recycled water that is used to irrigate public and commercial landscaping such as golf courses, school
grounds, highway medians and parks. Tapia hasa capacity to process up to 16 MGD, but currently
averages about 9.5 MGD. Wastewater drains into the wastewater (sewer) collection system, traveling
through a series of collection pipes in the LVMWD service area, mainly by gravity, to the Tapia
plant.

Wastewater entering Tapia is 99% water and 1% solids and inert materials. The first step isto remove
the inert materials. Larger items, like rags and paper, are removed by passing the waste stream
through a vertical slatted bar screen. Finer materials (egg shells and coffee grinds) are removed in a
“grit chamber.” Here, the flow is slowed, and air is injected to keep small, organic particles
suspended while the heavier, inert materials fall to the bottom. The items removed from the
wastewater to this point go to a landfill.

The wastewater is then pumped to the primary sedimentation tanks. Primary treatment is a separation
process using gravity, where the solids in the wastewater can settle to the bottom of the tank. Oil and
grease, which are lighter than water, float to the surface. Large paddles skim the water surface and
the bottom of the tanks to remove these materials, which are then pumped to the Rancho Las
Virgenes Composting Facility.

Secondary treatment is a biological process utilizing aeration tanks. As in nature, microorganisms
remove contaminants and clean the water as they feed, grow, and multiply. Oxygen is added by
injecting air into the tanks, which helps speed the process. The partially treated wastewaterthen flows
to the secondary sedimentation tanks, where the microorganisms can settle out. They are then
collected and returned to the aeration tanks, to work on anotherbatch of wastewater. Meanwhile, the
liquid portion goes on to the next step, tertiary treatment.

Tertiary treatment is a filtration process designed to remove any remaining extremely small particles.
Chemicals are added to “flocculate”, or clump the particles together, making them easierto filter out.
The water is then disinfected with chlorine. After a sufficient amount of “contact time”, the chlorine
is then “neutralized”.

Tapia is staffed with nine operators that are certified by the State of California in wastewater
treatment. Operator certifications range from Grade | to Grade V. All operators report to the Chief
Water Reclamation Plant Operator who holds a Grade V certificate with many years of experience.
Tapia is staffed 9 hours per day, seven days per week.

Tapia employs numerous automated controls that assure that the quality of recycled water is in
conformance with the required parameters. Tapia is monitored and controlled via a robust
Supervisory Control and Data Acquisition (SCADA) system. This system monitors key parametersin
the treatment train such as dissolved oxygen, turbidity, and disinfection chemical levels, as well as
monitoring process status. It has the capability to start and stop processes based upon real-time
monitoring data. This is important, because the SCADA system can perform important taskssuch as
backwashing filters and starting and stopping motors as needed. The SCADA system can also
automatically re-route water back into the plant for additional treatment if it does not meet effluent
standards. When the SCADA system senses a problem at the facility, it sends out analarm. If there is
no staff at the facility, it calls standby personnel at their hometo addressany issues. Any issue can be
addresses remotely via a laptop, or by responding physically. Standby personnel are required to
respond atthe facility within 45 minutes of being called to rectify any issues.

51



Tapia has three diesel emergency generators that can provide power to all of the processes in case of
aninterruption in SCE’s service.

LVMWD also has a full maintenance staff consisting of seven Electrical and Instrumentation
Technicians and seven Maintenance Mechanics who provide preventive maintenance as well as
repairs to the facility to assure thatall treatmentsystems are in operation.

An on-site, state-certified water quality laboratory conducts testing to assure that all potable and
recycled water served by LVMWD meets stringent state and federal health standards.

52



